Montclair State University

=)} MONTCLAIR STATE Montclair State University Digital
7 UNIVERSITY Commons

Theses, Dissertations and Culminating Projects

5-2020

Ferrate(VI) for Wastewater Treatment : Phosphorus Removal

Lei Zheng
Montclair State University

Follow this and additional works at: https://digitalcommons.montclair.edu/etd

b Part of the Environmental Sciences Commons

Recommended Citation

Zheng, Lei, "Ferrate(VI) for Wastewater Treatment : Phosphorus Removal" (2020). Theses, Dissertations
and Culminating Projects. 544.

https://digitalcommons.montclair.edu/etd/544

This Dissertation is brought to you for free and open access by Montclair State University Digital Commons. It has
been accepted for inclusion in Theses, Dissertations and Culminating Projects by an authorized administrator of
[...]
FERRATE(VI) FOR WASTEWATER TREATMENT: PHOSPHORUS REMOVAL 152

origins, while their peak production is related to algal blooms in freshwater (Nawrocki & Karl,
1989). Inositol phosphates include a central inositol group which is bound to one of the six
phosphate groups by phosphomonoester bonds (Turner, Paphazy, Haygarth, & McKelvie, 2002).
Inositol phosphates are produced from biological synthesis within plants. Phospholipids have
phosphate mono or di-ester groups in the polar region of the molecule. They are the main
component of cell membranes (Baldwin, 2013). Because the amphiphilic characteristic of
phospholipids makes them insoluble, they tend to stay on the interface of water and air.
Therefore, they typically exist in the particulate form. The direct C-P bond is the major
characteristic of phosphonates. Phosphonates have been widely used in human commercial
products, such as metal chelates, concrete admixtures, and herbicides. However, phosphonates is
less abundant in freshwater than in the marine systems (Baldwin, 2013; Cheesman, Turner, &

Ramesh Reddy, 2012; Dong, Yang, Liu, & Liu, 2012).

4.1.3 Organic Phosphorus during Municipal Wastewater Treatment

Organic phosphorus in the dissolved and particulate forms typically accounts for a small
fraction (~15%) of the total phosphorus in untreated municipal wastewater based on the report of
Duenas, Alonso, Rey, and Ferrer (2003). Unfortunately, conventional secondary wastewater
treatment only abates part of particulate organic phosphorus through sedimentation, but barely
removes dissolved organic phosphorus. In the recent years, more stringent phosphorus discharge
limits have been effective for wastewater treatment plants, especially the ones adjacent to the
environmentally sensitive areas. For example, total phosphorus in the treated wastewater effluent
discharged to the Chesapeake Bay cannot be over 0.3 mg/L (Clark et al., 2010; C. Qin et al.,
2015). Although recent studies demonstrate that existing phosphorus treatment technologies can

substantially remove inorganic phosphorus in municipal wastewater to a very low level, they



FERRATE(VI) FOR WASTEWATER TREATMENT: PHOSPHORUS REMOVAL 153

poorly alleviate organic phosphorus, which represents 26-81% of total phosphorus in the treated
wastewater (A. Z. Gu, Liu, Neethling, Stensel, & Murthy, 2011; April Z Gu et al., 2014; Haizhou
Liu, Jeong, Gray, Smith, & Sedlak, 2012; Pagilla, Urgun-Demirtas, & Ramani, 2006; C. Qin et
al., 2015). Therefore, there is an urgent research need to develop an innovative, green, and cost-
effective advanced phosphorus removal technology to remove organic phosphorus in the treated

wastewater.

4.1.4 Objectives

This study aimed to evaluate the treatment performance of ferrate(VI) for alleviation of
recalcitrant organic phosphorus in biologically treated municipal wastewater and elucidate the
underlying treatment mechanisms. The working hypothesis is that ferrate(VI) is capable of
destructing certain P-containing organic compounds via chemical oxidation and then removing
the phosphorus through adsorption. To achieve the objective, three following tasks would be
answered.

1) What is the treatment efficiency of ferrate(VI) removal of recalcitrant organic phosphorus
from secondary effluent? And how do the operating factors influence the treatment
results?

2) How do water matrix constituents affect the removal efficiency of organic phosphorus?

3) What are the reaction mechanisms behind the removal?

4.2 Materials and Methods

4.2.1 Wastewater samples and reagents
All the reagents used were at least analytical grade, except as noted. Potassium ferrate
(K2FeO4) (> 96%), sodium bicarbonate (NaHCO3), sodium nitrate (NaNO3), disodium phosphate

(Na2HPO4), ammonia chloride (NH4Cl), ribonucleic acid (RNA), deoxyribonucleic acid (DNA)



FERRATE(VI) FOR WASTEWATER TREATMENT: PHOSPHORUS REMOVAL 154

sodium salt, adenosine-5'-triphosphate (ATP) disodium salt hydrate, uridine-5'-diphosphate
disodium salt (UDP), guanosine-5'-diphosphate (GDP) disodium salt (GDP), and adenosine-5'-
monophosphate (AMP) were purchased from Sigma-Aldrich (St. Louis, MO, USA). Secondary
effluent was collected from a local municipal sewage treatment plant (Verona, NJ, USA). The
treatment facility received 9,464 m3/day wastewater from residual areas. The secondary effluent
was sampled after a secondary clarifier and before disinfection. Once collected, the sample was
delivered to Montclair State University’s Innovative Water Treatment and Reuse Laboratory,
filtered with 0.45 um membrane filters (GE Healthcare Whatman™ Nylon Membrane), and then
stored at 4°C in a refrigerator until use. Quality parameters of the secondary effluent are as
follows: pH 7.48, dissolved total phosphorus (DTP) =2.12 mg/L as P, dissolved inorganic
phosphorus (DIP) = 2.08 mg/L as P, total organic phosphorus (TOP) =42 ng/L as P, UV2s4
absorbance = 0.161 cm’!, dissolved organic carbon (DOC) = 40.0 mg/L, turbidity = 2.33 NTU,
nitrate-nitrogen (NO3™-N ) = 2.6 mg/L, ammonia-nitrogen (NH3-N) = 10.4 mg/L, and alkalinity =
200 mg/L as CaCOs. Concentrated ferrate(VI) (200 mg/L Fe(VI)) stock solution was prepared by
dissolving appropriate weights of KoFeOs in ultrapure water produced from a Milli-Q water
purification system (Milli-Q Direct 8). Fe(VI) in the ferrate(VI) stock solution was confirmed
with the ABTS method (Y. Lee, Yoon, & von Gunten, 2005). Organic phosphorus model
compound-containing solutions were prepared through dissolution of appropriate weights of
model compounds in ultrapure water to ensure the initial OP at 500 pug/L. The initial OP
concentration was confirmed using an inductively coupled plasma-mass spectroscopy (ICP-MS
Thermo X-Series II, XO 472). The solutions were prepared immediately before the treatment

tests.



FERRATE(VI) FOR WASTEWATER TREATMENT: PHOSPHORUS REMOVAL 155

4.2.2 Ferrate(VI) removal of OP in secondary effluent

Laboratory-scale batch tests were carried out in 500 mL glass beakers containing 400 mL
well-mixed secondary effluent on a four-paddle programmable jar tester (Phipps and Bird -
7790-950) at room temperature (20 = 1 °C) and under atmospheric pressure. If needed, the
secondary effluent pH was adjusted to a designated level with 0.1 M sulfuric acid or sodium
hydroxide. The treatment was initiated once an appropriate volume of ferrate stock solution was
dosed. Within the first minute, the solution was rapidly mixed at a velocity gradient of 241 s™! to
completely disperse the added iron. During the following 59 minutes, the solution was gently
stirred at a velocity gradient of 21 s™! for the growth of flocs. During the treatment, pH was
monitored, but not controlled or intendedly buffered. Following the slow mixing, the treated
wastewater was filtered using 0.45 um membrane filters (GE Healthcare Whatman™ Nylon
Membrane) for removing particulate matter, and the filtrates were collected for further analysis.
Control tests were carried out with the identical experimental procedure, except that ferrate(VI)
was not dosed.

In the tests to evaluate the effect of ferrate(VI) dose, ferrate(VI) dose was varied from 0.0,
1.0, 3.0, 5.0, 7.0, 9.0, to 11.0 mg/L. In the experiments to assess the effect of initial pH,
ferrate(VI) dose was fixed at 5.0 mg/L Fe, while initial pH was varied at 5.5, 6.0, 6.5, 7.0, 7.5,
and 8.0. For the experiments to evaluate effects of wastewater matrix constituents, alkalinity
(250-500 mg/L as CaCOQ3), nitrate (NO3") (2.6-30.0 mg/L NOs3-N), ammonia (NH3) (10-60 mg/L
NH3-N), and disodium phosphate (NaxHPO4) (2.08-5.22 mg/L as P) were dosed to achieve their
respective designated concentrations. Treatment tests were carried out at 5.0 mg/L Fe(VI) and

pH 6.5.



FERRATE(VI) FOR WASTEWATER TREATMENT: PHOSPHORUS REMOVAL 156

4.2.3 Ferrate(VI) treatment of OP model compounds

In-situ ferrate(VI) treatment tests for removal of individual OP model compounds were
carried out with the procedure similar to the treatment tests for secondary effluent, except that: 1)
an OP solution, rather than secondary effluent, was treated; and 2) pH was manually controlled
at a designated pH using 0.1 M sulfuric acid and sodium hydroxide. On the other hand, ex-situ
ferrate(VI) treatment tests in the OP solution was performed using a similar in-sifu treatment
procedure. The only modification is that ferrate(VI) was dosed first and then mixed for 1 hour
before the OP model compound was introduced. /n-situ and ex-situ treatment tests would
evaluate the combined effect of ferrate(VI) oxidation and iron oxide adsorption and effect of iron
oxide adsorption only, respectively. After the in-situ or ex-situ treatment, samples were filtered
through 0.45 pm membrane filters (GE Healthcare Whatman™ Nylon Membrane) for removing
particulate matter, and the filtrate would be collected for analyses. In the tests for determination
of size distributions of ferrate(VI) resultant particles, the samples after treatment, comprising
water and iron (hdyr)oxides, was sequentially filtered through 0.45 um microfiltration (GE
Healthcare Whatman™ Nylon Membrane), 0.1 um microfiltration (Thermo Scientific, cellulose
acetate (CA)), and 30 kDa ultrafiltration (UF) membranes (EMD Millipore, regenerated
cellulose). Approximately 50 mL filtrate after each filtration was collected for analyses. Particles
filtered by 0.45 um microfiltration were operationally defined as large-sized particles. Solids
passing 0.45 um microfiltration filters but filtered by 0.1 pm microfiltration were colloidal
particles. Particles passing 0.1 um microfiltration filters but filtered by 30 kDa UF membrane
were nano-sized particles. And the chemicals passing 30 KDa MF filters were regarded as

soluble substances. A similar fractionation method was applied elsewhere (Goodwill, Jiang,



FERRATE(VI) FOR WASTEWATER TREATMENT: PHOSPHORUS REMOVAL 157

Reckhow, Gikonyo, & Tobiason, 2015) to study the size of iron particles in ferrate(VI)

decomposition in natural waters.

4.2.4 Sample Analyses

Ferrate(VI) was spectrophotometrically measured using the ABTS method (Y. Lee et al.,
2005). Solution pH was measured by a pH meter (Thermo Scientific Orion 5-Star Plus). Various
secondary effluent parameters were measured after filtration through 0.45-um syringe membrane
filters (Thermo Scientific, cellulose acetate (CA), 30 mm diameter). EfOM was quantified using
DOC, which was measured with a total organic carbon (TOC) analyzer (TOC-LCPH, Shimadzu
Corp., Kyoto, Japan). Measurements of alkalinity, NO3; -N, and NH3-N followed the U.S.
Environmental Protection Agency (EPA) approved Standard Methods 2320B, 1685, and 4500F,
respectively. Total phosphate was determined with an inductively coupled plasma-mass
spectroscopy (ICP-MS Thermo X-Series II, XO 472). Acid hydrolyzable P was measured with
the HACH TNT reagent sets to indicate inorganic P in water. OP was the difference between
total P and inorganic P. The morphology of the retained particles was examined by a
transmission electron microscope (TEM, Hitachi H-7500) and a scanning electron microscope
(SEM, Hitachi S-3400N). To quantify the amorphous iron in the produced iron oxides, a citrate—
ascorbate iron extraction method was used with minor modification. Briefly, 0.2 M Na-citrate
and 0.05 M ascorbic acid (pH 6.0) were added to the well-mixed samples immediately after the
coagulation and flocculation (3.0 mg/L Fe(VI)) with a reagent to solution weight ratio of 60 : 1.
The suspensions were shaken on a horizontal shaker for 16 h and then centrifuged at 11 000 rcf
for 30 min. The extractable dissolved iron in the suspensions was collected for analysis of
amorphous iron. The data allowed for the determination of the mass fraction of amorphous Fe in

the total Fe (i.e. 3.0 mg/L Fe) in the ferrate(VI) resultant oxide particles. The daughter products



FERRATE(VI) FOR WASTEWATER TREATMENT: PHOSPHORUS REMOVAL 158

of model OPs were identified using a liquid chromatography—mass spectrometry system (LC-MS
2020, Shimadzu Corp., Kyoto, Japan), which was equipped with a Supelcosil LC-18 column
(25cmx*4.6mm, Sum). Mobile phase A consisted of 100 % acetonitrile, while mobile phase B
consisted of 7.5 mM of ammonium acetate and adjusted to pH=7.5 with 0.1 mol/L acetate acid
and ammonium hydroxide. Flow rate was controlled at 0.5 mL/min with a retention time of 10
mins in total. The ratio of mobile phase A and B was fixed at 35% and 65% through the analysis.
The injection volume was 20 pL and the peaks were detected at 254 nm.

All the experiments were run, at a minimum, in triplicates. All the analytical results reported
represent the mean of the replicate samples. Error bars in the figures indicate one standard
deviation of these measurements.

4.3 Results and Discussion

4.3.1 Treatment performance of ferrate(VI) for removal of OP in secondary effluent

Treatment feasibility of ferrate(VI) removal of OP in secondary effluent was first
investigated. Residual OP and OP removal efficiency were used as two parameters to determine
the treatment performance. Effects of operating factors and selected wastewater matrix

constituents on the OP removal were sequentially evaluated.

4.3.1.1 Effects of operating factors

Ferrate(VI) dose. Residual DOP and DOP removal efficiency after ferrate(VI) treatment of
secondary effluent at different Fe(VI) doses are shown in Figure 4-1 (DOP= 114 ng/L as P;
Fe(VI) =0.0 — 9.0 mg/L). As seen, as Fe(VI) dose was increased from 0.0 to 3.0 mg/L, residual
DOP sharply declined from 114 to 29 png/L, while the DOP removal efficiency dramatically
increased from 0% to 75%. As Fe(VI) dose was further increased to 9.0 mg/L, residual DOP

almost stabilized at 29-31 pg/L with a corresponding DOP removal efficiency ranging within



FERRATE(VI) FOR WASTEWATER TREATMENT: PHOSPHORUS REMOVAL 159

75%-80%. In the following experiments, Fe(VI) dose was selected at 5.0 mg/L. These findings
clearly demonstrate that ferrate(VI) could effectively alleviate DOP present in secondary
effluent.

Initial pH. Residual DOP and DOP removal efficiency after ferrate(VI) treatment of
secondary effluent at different initial pH are shown in Figure 4-2 (DOP= 114 pg/L as P; Fe(VI)
= 5.0 mg/L; and initial pH = 5.5-8.0). Residual DOP dramatically decreased from 78 pg/L at pH
5.5to 59 pg/L at pH 6.5, while the removal efficiency was increased from 31% to 49%. As pH
further increased to 8.0, residual DOP was not obviously altered. These observations evidently
show that pH disfavor the OP removal with the pH decreased at an acidic solution condition.
However, the effect of pH on the OP removal was insignificant at a weakly acidic to weakly

alkaline condition (pH 6.5-8.0). In the following experiments, solution pH was selected at 6.5.

4.3.1.2 Effect of wastewater matrix constituents

Effects of common wastewater matrix constituents, including alkalinity, NOs", NH4", and
PO.*, were subsequently investigated, as shown in Figure 4-3(a), (b), (c), and (d), respectively.
As seen in Figure 3-3(a), residual DOP slightly declined from 59 pg/L (48% removal) at an
alkalinity of 250 mg/L CaCOs to 47 pug/L (59% removal) at an alkalinity of 250 mg/L CaCOs,
and then narrowly varied between 44 and 47 pg/L, corresponding to the removal within 59% -
69%, over an alkalinity range of 250 - 500 mg/L CaCOs, indicating that alkalinity did not greatly
affect the OP removal. Effect of NO3™ on the residual OP is illustrated in Figure 4-3(b).
When NO3™-N was increased from 2.6 to 5.0 mg/L, the residual DOP dropped from 59 to 48
pg/L, corresponding to the increase of the DOP removal efficiency from 48% to 58%. At 5.0-
30.0 mg/L NO3™-N, residual DOP ranged within 42-48 NO3™-N pg/L, also indicating that nitrate

had a minor influence on ferrate(VI) removal of organic phosphorus in secondary effluent. And



FERRATE(VI) FOR WASTEWATER TREATMENT: PHOSPHORUS REMOVAL 160

the effect of NH3 on residual DOP is presented in Figure 4-3(c). Over 10.6 — 60.0 NH3-N, the
residual DOP varied slightly within 48-59 pg/L, corresponding to the overall DOP removal of